COPY OF CERTIFICATE OF
INSPECTION AND TEST OF 8 PCS. PLATES, 42"X1/4"X30FT.
SOLD TO VISAYAN STEVEDORRE TRANSPORTATION C0. ON
OUR SHOPS ORDER T-7491, DATED
MARCH 23, 1939

et T Ll S S ————

ROBERT W. HUNT COMPANY, ENGINEERS
Report of Inspection and Tests

Qur File 7850 Inspector's Report No.74
Our Qrder SM-36354 Sheet No. &

Client's Order 6167

Material 16 Plates, 42" x 1/4" x 30'-0"

Shipper'’s Weight

Heat Number

Dimensions of Test Piece

Yield Point in 1bs, per sq. inech

Tensile Strength in lbs, per sq. inch

% Elongation in inch

% Reduction of Area

Bends -~ Cold 180 degrees
Manufacturer's Chegmical Analysis:e-
Car,

Mang,

Phos.

Sul.

& trae copy
ATLANTIC, GULF & PACIFIC COMPANY
OF MANILA

per

&

£. 1. REYNOLDS

17564
675309

1.485 x .266
39700

64300

30.0

58,456

0.K.

21
«41
014
021

(Sgd.) ROBERT W. HUNT

R. E. Humphreys
Inspector Baltimore District




